

**Test Report No.:** 0154112248b 001

**Client:** **AMPri Handelsgesellschaft mbH**  
Rolf-Uhrmacher-Allee 1A 21435 Stelle Germany

**Buyer's name:** n.a.

**Manufacturer's name:** n.a.

**Test item(s):** PE Apron, PE gloves

**Identification / Model No(s):** n.a.

**Sample Receiving date:** 2015-07-17

**Testing Period:** 2015-07-21 to 2015-07-27

**Test specification:**

Performed parameter(s) for the compliance with the following regulations concerning materials in contact with foodstuff:

- German §31 LFGB (Lebensmittel-, Bedarfsgegenstände- und Futtermittelgesetzbuch)
- Regulation (EC) No 1935/2004
- Commission Regulation (EU) No 10/2011

**Test conclusion:**

PASS

Cadmium in Synthetic Material

PASS

**Other Information:**

Not available

For and on behalf of TÜV Rheinland (Shanghai) Co., Ltd.



2015-07-28

Sven Posselt / Technical Expert

Date

Name / Position

*Test result is drawn according to the kind and extent of tests performed.*

*This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*

TÜV Rheinland (Shanghai) Co., Ltd. Shanghai TÜV Rheinland Building, No. 177, Lane 777, West Guangzhong Road, Zhabei, Shanghai 200072, P.R. China

Tel.: +86 21 6108 1188 Fax: +86 21 6108 1099 Mail: [info@shg.chn.tuv.com](mailto:info@shg.chn.tuv.com) Web: [www.tuv.com](http://www.tuv.com)

